
 55 

 2  3 
 4 

 5 

 6 

 7 

 8 

 9 

 10 

 11 

 12  13 

 14 
 15 

 18 
 19 

 22 

 30 

 31 

 32 

 33 

 34 

 38 

 39 

 40 

 41 

 42 

 43 

 45 

 46 

 47 

 48 

 49 

 50 

 51 

 52 

 53 

 2 

 2 

 2 

 2 

 2 

 2 

 2 
 3 

 4 

 4 
 4 

 6 

 11 

 11 

 11 

 18 
 19 

 22 

 32 

 33 

 34 

 39 

 40 

 40 

 45 

 46 

 47 

 48 

 23 

 23  26  24  25  35 

 16 

 21 

 44 

 36 

 20 

 17 

 54 
 27 

 28 

 29 

 1 

 37 

MY20 MY19 MY18

Element Alloy

https://groupeprocycle.sharepoint.com/:x:/s/externalsharing/dept0009/EV6RJpHG1olMh6VlFzvZX4sBvmNKA3casM5O-MzZnVeNfA?e=5izwwQ


2020_2019_2018 Element Alloy

# QTY ITEM PART NO. REVISION DESCRIPTION

1817011 Axle kit

1 1 AXLE, REAR 3227009

55 1 WASHER 3227006

1819036 ELEMENT LINK WITH BEARING KIT 

30 1 LINK 1097180

2 4 BEARING 1807042

1818012 HANGER KIT SHIMANO DIRECT MOUNT

28 1 HANGER 1099041

29 1 HANGER NUT 1099033

54 1 WASHER 1808029

1818013 KIT STANDARD HANGER

27 1 HANGER 1099031

29 1 HANGER NUT 1099033

54 1 WASHER 1808029

1819037 ELEMENT PIVOT BOLT KIT

3 2 BEARING CAP 1807043

4 4 BEARING SPACER 1807044

5 1 BOLT 1807045

6 2 BOLT 1807046

7 1 BOLT 1807047

8 1 BOLT 1807048

9 1 BOLT 1807049

10 1 BOLT SHK. 1807062

31 1 MAIN PIVOT SPACER 1807051

40 3 SCREW M6x12 180566-012 

41 1 SCREW M6x16 180566-016

53 1 WASHER 1807064

1817017 BEARING KIT

2 8 BEARING 1807042

1817022 ELEMENT ALLOY PROTECTOR KIT

17 1 CS PROTECTOR 3708016

36 1 PROTECTOR 3708008

37 1 PROTECTOR 3708022

1817025   FRONT DERAILLEUR KIT

51 1 SPACER 180473

39 2 SCREW 180574-014

1810009 RIDE 9 FLIP CHIP KIT

18 2 FLIP CHIP 1807003

19 2 FLIP CHIP 1807004

1819038 ELEMENT SHOCK REDUCER KIT

46 2 SHOCK REDUCER 1807053

32 2 O-RING 180522

1818014 HEAD TUBE GROMMET KIT FOR ALLOY FRAME

23 2 GROMMET 1809004

24 1 GROMMET 1809005

25 1 GROMMET 1809006

26 1 GROMMET 1809007

35 1 PLUG 1809008

33 2 PLUG 1807077

22 2 GROMMET 1807078

1818006 Alloy seat stay Cap Kit for alloy frames only

34 2 PLUG 1808034

1819014 DOWNTUBE CABLE CLAMP KIT

14 1 CABLE PORT 1807066

15 1 CABLE PORT 1807067

43 1 SCREW, M4X8 1807068

1819039 FD PLASTIC CABLE PORT KIT

12 1 CABLE COVER 1096055

13 1 CABLE GUIDE 1808025

42 1 SCREW, M4X16 1805077

1807054 WATER BOTTLE SPACER

52 1 SPACER 1807054

Sold as a kit only. Individual part not sold separately

https://www.chrissports.ch/de-ch/marken/velos-zubeh%C3%B6r/rocky-mountain/axle-kit-1906002970
https://www.chrissports.ch/en-us/marken/velos-zubeh%C3%B6r/rocky-mountain/element-link-with-bearing-kit-1906004465
https://www.chrissports.ch/en-us/marken/velos-zubeh%C3%B6r/rocky-mountain/2017-shimano-hanger-kit-1906004170
https://www.chrissports.ch/en-us/marken/velos-zubeh%C3%B6r/rocky-mountain/2017-standard-hanger-kit-1906004160
https://www.chrissports.ch/en-us/marken/velos-zubeh%C3%B6r/rocky-mountain/element-pivot-bolt-kit-1906004470
https://www.chrissports.ch/en-us/marken/velos-zubeh%C3%B6r/rocky-mountain/bearing-kit-1906003020
https://www.chrissports.ch/en-us/marken/velos-zubeh%C3%B6r/rocky-mountain/headtube-panel-kit-1906002990
https://www.chrissports.ch/en-us/marken/velos-zubeh%C3%B6r/rocky-mountain/front-derteilleur-kit-1906004475
https://www.chrissports.ch/en-us/marken/velos-zubeh%C3%B6r/rocky-mountain/ride-9-flip-chip-kit-1906004435
https://www.chrissports.ch/en-us/marken/velos-zubeh%C3%B6r/rocky-mountain/element-shock-reducer-kit-1906004480
https://www.chrissports.ch/de-ch/marken/velos-zubeh%C3%B6r/rocky-mountain/head-tube-grommet-kit-for-alloy-frame-1906004455
https://www.chrissports.ch/de-ch/marken/velos-zubeh%C3%B6r/rocky-mountain/cosmetic-cap-kit-for-carbon-frames-only-1906004280
https://www.chrissports.ch/de-ch/marken/velos-zubeh%C3%B6r/rocky-mountain/downtube-cable-clamp-kit-1906004460
https://www.chrissports.ch/de-ch/marken/velos-zubeh%C3%B6r/rocky-mountain/fd-plastic-cable-port-kit-1906004485
https://www.chrissports.ch/en-us/marken/velos-zubeh%C3%B6r/rocky-mountain/water-bottle-spacer-6mm-al-6061-t-6-1906003210



